HS2.48-51/61

EXFLUDED VIEW




PARTS PRICE LIST HS2.4S-61

Motor manufacturer: Kusatsu (08/01/99)

ITEM PARTS NO. DESCRIPTION o'TY SIZE MATERIAL PRICE ($)
1 001-813-23 Cabtyre Cable 1 [AWGLE x 18" VCT x 3C 59.00
2 010-134-18 Cable Clip Rubber 1 |[HS3-4 NBR 2.20
3 140-427-17 Hex. Bolt 2 M5 x 15 5US304 0.50
4 003-100-13 Gland 1 SUS304 4.90
= 140-032-37 Hex. Bolt 2 M6 x 15 SWRM 0.2¢
& 068-272-18 Handle 1 11.50
7 140-036-15 Hex. Bolt 3 M6 x 25 SUS304 0.5¢
8 142-126-195 Plain Washer 3 M6 s5US3C4 0.20
9 051-250-18 Head Cover 1 HSES-R ADC 47.4¢
10 121-546-14 Packing 1 120x142x6.2¢ NER * 7.00
11 076-148-19 Capacitor 1 32MF-270VAC 71.00
12 143-073-26 Cross Pan Screw 1 M4 x 4 BSBM 0.20
13 050-451-18 Mctor Bracket 1 SECD 17.890
14 142-192-16 Wave Washer 1 #6201 SK-5 1.90
15 052-100-15 Bearing 1 620122C3 5.30
i4q " |1055-773-14 Rotor and Shaft 1 142 .10
17 061-178-12 Bearing Callar 1 15.1x20x1.6¢ 58 5.90
18 052-101-16 Bearing 1 62022ZZC3 6.80
19 056-B09-16 Stator 1 110v 201.30
20 064-516-15 Motor Frame 1 ADC 97.70
21 122-133-17 O-Ring 1 G-110 NBR * 2.90
22 025-291-1¢ Mechanical Seal 1 W-14VL Sic 56.20
23 141-005-34 Hex. Nut 3 |m8 835C 0.20
24 029-360-13 0il Casing 1 HS2.45-61 FC 51.1¢C
25 121-246-11 Packing 1 10.3x16x2¢ Poly Sheet * .80
26 035-124-12 0il Plug 1 M1C x 15 SUsS304 1.90
27 140-256-26 Hex. Socket Cap Screw 3 M6 x 35 SCM 1.20
28 121-499-11 Packing 1 HS3-4C NR * 5.30
29 071-292-14 Shaft Sleeve 1 |LB2-400 SUsS304 4,90
30 021-L79-18 Impeller 1 60Hz 29.60
31 142-127-10 Plain Washer 1 M8 5US304 0.20
32 142-163-18 Spring Washer 1 |M8 SUsS304 0.20
33 024-174-13 Stirrer 1 HS2.45(M8) S8 8.90
34 1445-057-38 Hex. Bolt 2 M8 x 35 SWRM 0.40
35 032-289-17 Hose Coupling 1 2" NPT (45 deg.} |ADC 36.30
35 032-214-11 Hose Coupling 1 2" NPT {(straight]FC 35.50
36 121-138-19 Packing 1 |LB(P.C. B4) NBR * 1,50
37 020-932-153 Pump Casing 1 SK2.4s8 FC 28.40
38 142-127-10 Plain Washer 2 M8 SUs304 0.20
3¢9 141-005-34 Hex. Nut 2 M8 S35C 0.20
40 023-453-1¢6 Strainer Stand 1 SK2.48 PVC 28.10
i 140-064-12 Hex. Bolt 3 M8 x 70 8Us304 2.70
42 173-550-12 Packing O-Ring Set 1 {*) 14.80

« Pricing in U.S. currency and subject to change without notice.
» Ttems with * come in Packing O-Ring Set. '




Control Number

EXPLOADED VIEW DREV-IHS 24560401
@ TSURUMI PUMP Model : HS2 4S-60 | peredes
Submersible Dewatering Pump 04-01-96

TSURUMI (AMERICA), INC,




PARTS PRICE LIST HS2.48-60 IHS24560A
Control Number : PLPA-IHS2486A-02 Suparcedes: PLPA-IHS24S6A-01 (c8/01/93%)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE (S} |NOTE
1 001l-813-23 Cab-tyre Cable 1 [AWGléexle’ VCT x 3c 59.00 ﬁ]t) }-C; i
2 010-134-18 Cable Clip Rubber 1 HS3-4 NER 2.20
3 140-427-17 Hex, Bolt 2 M5x15 5US304 .50
4 003-100-13 Gland 1 LB type suUs3io4d 4.90
5 140-033-12 Hex. Bolt 2 M&x16 sUS304 0.30
& 142-126-19 Plain Washer 2 Me SUS304 .20
7 068~224-15 Handle 1 ES3 type SPC+NR 11.50
8 140-035-14 Hex. Bolt 4 |BEx20 SUS304 C.40
g 051-242-17 Head Cover 1 ADC 4440
10 121-518-17 Packing 1 NBR
11 009-227-1% Lead Wire 1 |AWG1lEx701({Blue) 3,00
12 009-228-16 Lead Wire 1 AWG16x701{Grey) 3.00
13 009-229-17 Lead Wire 1 |AWG1l6x1401(Red) 3.00
14 053-488-13 Motor Protector 1 KAl142BPZL2ZS (H.C)110V 24.30
15 143-015-17 Cross Pan Screw 2 |Maxli0 SWRM 0.10
16 142-160-31 Spring Washer 2 M4 SWRM 0.20
17 142-111-40 Plain Washer 2 M4 SPC 0.20
18 009-230-11 L. Wire (Ground) 1 |AWG16x310C1 3.00
19 140-452-11 Hex. Socket Bolt 1 [M4x3 BSBM 0.3%0
20 016-136-18 L.Wire Prot. Bush 1 CR 1.50
21 1431-085-21 Cross Pan Screw 2 Mdx6 SWRM 0.30
22 127-227-14 Fixture 1 SECC 3.00
23 076-136-14 Startinh Capacitor 1 43MFD-220VAC 65.10
24 050-430-11 Motor Bracket 1 SECC 17.80
25 142-192-16 Wave Washer 1 #6201 SK-5 1.%0
26 052-100-15 Ball Bearing 1 #6201ZZC3 5.30
27 055-726-12 Rotor and Shaft 1 165,80
23 061-175-19 Bearing Collar 1 15x23x1.6¢ SPC 3.00
29 052-101-16 Bearing 1 #6202ZZC3 6.80
30 056-p48-16 Stator 1 11¢ov 195.40
31 064-500-16 Motcr Frame 1 ADC 112.50
32 035-125-13 Qil Plug 1 M10x20 (B=13}) SUs304 3.00
33 121-246-11 Packing 1 10.3x16x2t Poly Sheet 0.8¢
34 025-290-19 Mechanical Seal 1 W-14HL 3ic 51.10
35 122-129-10 C-ring 1 G-90 NER 2.04
36 141-030-12 Hex. Socket Nut 3 M8 5Us304 1.80
37 142-127-23 Plain Washer 3 M8 SPC 0.20
38 029-357-17 0il Casing 1 HS2 .43 ADC 51.1¢
33 140-249-13 Hex. Socket Bolt 3 M6x15 sUsS304 0.90
40 031-152-17 Wear Plate 1 MODIFIED / INCLUDED IN ITEM #3838
41 026-100-14 0il Seal 1 SC-15287 NBR 2.10
42 071-292-14 Shaft Sleeve 1 LBZ2-400 51US304 4.90
43 021-L79-18 Impeller 1 LB2-400 (60HZ} Urethane 29.60
44 142-127-10 Plain Washer 1 M3 sUs304 0.20
45 142-163-18 Spring Washer 1 M3 sUS304 0.20
46 024-139-16 Agitator Nut 1 HS53-4 525C 7.40
47 140-0%7-12 Hex. Bolt 2  |MBx35% sUS304 1.20
48 032-214-11 Hose Coupling 1 NPT-2" FC 35.50
49 121-138-19 Packing 1 LB(P.C84) NBR 1.50
50 020-778-11 Pump Casing 1 HS3-4 FCD 56.20
51 142-127-10 Plain Washer . 2 M8 SPC 0.20
52 141-030-12 Hex. Socket Cap Nut 2 M8 5US304 1.80
53 023-453-16 Strainer Stand 1 SK2 .45 PVC 28.10
54 140-064-12 Hex. Bolt 3 M8x70 SUs304 2.70

173-521-14 Packing Q-ring Set 1 {*) 15.10

e Pricing in U.S. currency and subject to change without notice.
+ Items with * coms in Packing O-Ring Set.

Page 1 of 1

3-10



EXPLODED VIEW

LB-480-51/61




1000
SS0°0

150

S0

Looo
100G
1000
Srl'0
6510

0o
LO00
1000
100’0
6000
goo

Lo0'0

Sr0'0

P30
1000

200
100’0
€100
1000
LoO'G
Zl'0
600
$Z0°0

100°0

(BX)LHDIAM

HaN

FOESNS

adS

OHdS

laqqny BUBBIN
YOESNS
POESNS
POESNS
18qqny suelain
i8qqny auejaun
UolAN

¥0ESNS

HaN

Ad

POESNS
POESNS

aJay

ujsay
NE22+DIS
HdN

aav

SS

=g 1)
asas
wasa

HaN
oav
VOESNS
8GNy JByiuAg
HanN
2d%
rOESNS
HEN
oav
aav
uisay
¥DESNS
a1
YOESNS
81

a1

a1
(uvH)ET
a7

a1
(dvrian
STVIHZLYIW

UGGL ZEMIO Buiun |
1971 -08F/052-91
(s Ag paysel)

0ZxgN

adAL 19/1LG-08FI06Z-5"
adhl L9/G-0RPI0GZ-81
8dAL 10/16-08p/0G2-87
8K

BN

BN

(zH09 Jo4)19-08t-81
{ZH0G 104}15-08-8"1
adA) 19/15-081/052-9
adA) 0BP/0SZ-€97
Fl-dn

1Z¥QLPRE LD

SEXOLN

0ZxgN

adAL 19/1G-0RPI06Z-673
adAl JAPL-M

adAl APL-M,

oLL-9

£2727029
9LX0ZPXLSLP
Buueag/m
£3Z710Z9
L 0TS 104

SXpIW
OEyLXOZLP

0ZXGN
8dA] gep/0sz-£a7
L'TRXELL

8dAL LO/LG-08FI06Z-67
an

L9/LG-08Y/0GZ-91

(edAL \9/16-08-B1)Z-1aN
(edAl L9/15-DBP-BWWOG
adAj Lo/LG-09p/052-a1
COXEW

SiXGIAY

(ONId/M-3TDNZWWIGE IXIELOA
(S181dwoD)ZWWGE | XDE10A
{FADIZWWGZ LXIELDA
(2N1/M-ITD)ZWW L XDENYLOH
{FADNZWWGE LXDELDA
(818/dwWoD)ZWWGE LXDE L DA
(33D)zwwig L¥DENM L0H
NCILYDIHID3dS

T MO r T C e - M —

[P

Al il e S i Il B ol el o Bl o ol o B o o i i il

JUBHIONT

{Buydnag asoy) Buploey

1851 195 Buly-y Buntoey
<195 Buiy-0 Bupoed>

(1aysep UIB| M} jog ¥eH

PUBIG JBUIENS

JBA0Y UoNING

Buise) dwng

NN dedyxay

Jayseps Buudg

Jaysess uield

(zHDg) 1aqjadw)

(zHOS) 1ajadw|

Bupy Jeapa

BABSIG YRyS

Bury-p

Buiyoey

Bnid 1o

Jog ded Jayo0g ey

Buised po

Byn o

|eag |eoIueyday

Buy-0

BSwet 010N

188 ) lo)e)g
Buueag

Jelie] Buuesg

188 4010y
: Buueag

IBYSBAA BAEA

1830BIG JOIOW

MBS UBg

loyoeden

Bupjoey

19407 peaH

[Jausemm ueldim) Jog xeH

Bupoed

Bury-0

IBADD) JBIN0

(abue)4/m) Inpy xaH

Bupyoeg

Buydnor esoq

Buyidnoy asoy

ajpuey

aysep ulelg/m) Jog xey

pugjsy

HBUSEM UIR|d/M) Y0 XaH
{SNv)ZHOG-A0FZ(WS) 185 Bjge] Bikqen
{NAMLIZHOS-ADL L(WG) Jeg B1teD askiqeD
ZHOS-ADFZ/OEZINZZ(WS) 198 BIge) aiAlqeD
(4N3)ZHOS-AvEZI0ZZ(WOL) 188 BiGED auklqen
ZH02-A0ZZ(WS) 188 aiqeD aihiqed
(NMLIZHOG-ADL L (W) 195 SigeD Bikjqes
(HNJZHOS-A0LLWGL) 198 ageD sifigen
ALD NOILdI™IS3a

6-L14BG1Z1-108 L
6-21295€21-108

67L0000FL-1L08 Z¥
6-8LLVGEZO- L0 LY
6-111942Z0-108 O
6-6L68H020-1L08 6€
8-ZL0E0LPL-L08 SE
6-BLEDLEZRI-108 LE
6-0LL212rL-108 9E
6-8L6.7120-108 SE
6-Z1L081120-108 GE
B-BIESLIEC-i08 VE
6rLE6TIL0-L08 £E
B-LLLPPEZL-L08 2E
6-L19¥T1ZL-108 1E
6-ZTIPTISED-L08 0L
6-61Z5Z0V1-108 62
6-61€0¥620-L08 8T
6-11L65L080-108 22
6-0LL6Z520-L0B 92
6-LIEELTTL-L0B ST
6¥1805K90-108 ¥

6-91101Z50-L0% ZZ
6-Z18LL190-108 12
B-v 1688550108 0T
B-G1001250-10% 61
6-91261evi-108 8L
6-2198¥0S0-108 L1
6¥LE0TEVL-LO8 9L

GrlavSizL-108 vl
6-6128Z160-109 €L
6-9196E0%L-109 ZL
68LPErLTI-L09
6-9LEGYZZL-108
6-€128E590-108
6-0L¥yLLrL-LOR
6-L1285LZ1-L08
6-8L9¢¥ZED-108
6-21000ZE0-108
G-ELPBZEYD-107 &
6-016060rL-10% +
6-€1L001LE00-108 €
6-LLLTPOPL-L08 2
B-TIEEFINO-L08
6-7L691L00-108
6-8LL¥BL0O0-108
6-81E5¥L00-108
681 1¥6L00-108
6-7 1691 L00-1.08
6-81€£81L00-108

o
-

L wr oD

—

‘ON S1uvd OoN

L9/LG-08F-81)N 13d0W



EXPLODED VIEW

[ B-480A-52/62




G¥0'0

Y00
1000

¢0'0
610
1000
£L0°0
100°0
A

1000

§20°0

Lo
1000

{Bx) LHDIIM

SS

S-S
an3as
ndgsa

HaN
2av
POESNS
18qany JneyluAg
HaN
0dSs
POESNS
HaN
oav
oav
uisay
yOESNS

g7

yOESNS

g1

g1

g1

g1

=0

g1
STVIHILYWN

£02722029
19°1X0ZpX) GLp
Bunesg/m
£0Z7Z1029
L0C9t 104

SXY N
18°9XgPLPXaELP
0ZXgI

adA) pg/0G2-£91
LZPXELL

adA) 19/16-08¥/052-97

8
L9/1G-08%/0G2-97

(edAL 19/15-08%-97)Z-LdN
(edA] z9/25-08p-g7)wWwQg
adA | 79/25-08/062-G1

GoxaW
{A00Z)edA L 213
(n0OE)edAL 213

BEXGIN

{330)zwwe X2 1DA
(339)zwwsz LXDELDA
(330)2WWsZ 1XDELDA

CWWEXJEA-HL0H

(3F0)zWwsz LXDELDA
WWG [ XDE4-H/0H
NOILYDI4I1D3d4S ALD

W o= —

—
Q
—

T T ANT T T M T T T T T T T

o™~

1981
e8]

— T v T NN

b

Buueag

Jejlon Buueag

10j0Y

Buueag

IBUSEBAA SABM

19y08Ig 10JO

Malog Ued

Joyoeden

Bupmoed

JanoD) peay

{Jaysepm uie|d/m) Jjog Xal

Bunpoey

Bury-0

i3A0D I8N0

(eBue|4/m) NN xaH

Bunjoed

Bujdnon asoH

Bujdnon ssoH

8|pueH

{Jayseps ulejd/m) Jog'xeH

nun Aejey

Hun Aeey

puels

(1aysepm uleld/m) Jog'xeH
(SMY)ZHOS-A0PZ/0£2/072{WS) 185 B|qe) a1A1geD
{YHL)ZHOS-AOP2/0£2/022{ws) 198 8|qeD a1hqeD
ZH0S-A0F2/0£2/0Z2{Ws) 198 8|qe) a.41qeD
(YN3)ZH0S-AQYZ/0€Z/022(Wo L) 19S 8|qeD 81AiqeD
(NML)ZH09-A0L L{WG) 188 8|qeD 214)qeD
(ONZ)ZHOS-A0L {wo L) 18s s|qeD a1higen
NOI1dIM0S3a

6-91101250-108 €2
6-21821190-108 2T
6-71688550-108 L2
6-G1001240-108 02

6-9L261Cri-108 6
6-2198¥0S0~108 8
6-vle0Zerl-108 £
9
6-ri9raicl-108 S
6-61282150-108 v
6-9196£0¥1-108 €
6-8L¥EVriEL-108 2
6-91EG¥ZCL-108 |
6-£128£590-108 0
6-0L¥bLLrL-108 6
6-4118G1Z1-108 8
6-8192v2€0-108 L
6-210002€0-108 L
6-90000890-108 9
6-£10000%1-108 §
6-GLO00PL1-108 ¥
6-¥1000pL1-108 ¥
6-£1001€00-108 €
6-219PrOri-108 2
6-08000100-108
6-92000100-1L08
6-G2000100-108
6-82000100-108
6-9.000100-L08
6-6/000100-108 1L
'ON §1dvd

£9/25-v08Y¥-a7

b
b
l
I
I
I
I
b
b
I

ON

ON 300N



10070
G600

£9°0

SZ0

1000
000
100°0
Srl0
G610

1000
1000
L0070

1000
600°0
SO0
10070
Sl

65000
Bgz0
8oz
fgz1
Bsz'0

3d

HEN

HEN

Jaqqny onsyiuig
HaN

HEN

F0ESNS

ods
499aqny+0ds
Jagqny auesin
roESNS
rOESNS
roesns
laqqny suelsin
Jaggny suelsin
18qqny+35dS
FOESNS

HEN

ad

r0ESNS
rPOESNS

oav

uIsoy
N&20+018
HEN

oav

GG ZEHIO BuIgIN L
RXGLPXE0LP

0LL-D
12°9XZPLPXOZLP
adA] 08F/052-€41
1TPXTLL
19/LG-08Y/0SZ-971

{+ Ag pexuepy)

0ZX8N

adA} 19/15-08%/052-917
adA) 19/15-08¥/052-97
adA] 19/15-081/052-91
8N

8N

8

(zH09 Jod)Z9-08v-91
(zH0S J04)25-08p-g7
adA | L9/16-08%/052-81
odAl 08Y/0GZ-£87
FL-dA

1ZXQLPXE OLP

SLX0LIN

0Z¥an

adAl |9/15-08k/0SE-91
adA] IAFL-M

adAL TIAFL-M

oLL9

17 B i el il e

a—
3]

M ™ ™ ™ ™ ™ T T T T v N

h T T —

-
D

WeougnT

Bupseq

Bury-0

Bupjoed

Bupyoeg

Bury-0

(Bundnog asoH) Bupioey
198 Buy-O Bunjoeq
<185 Buy-0 Bupoeys>

(1ausepp uie|d/m) yogxoH.

puelg Jsuensg
18A0D UCnoNg
Bursen dwing
NN denyxay
Jaysem Buudsg
JaUSEpA UIBl
(zH09) 48ljedw}
(zZHOS) 49|(8dw|
Bury Jeap
8AS9|S Jeys
Bury-p

Bupjoed

Bnid 10

Jjog des) 19008 'XaH
Buisen 10

AP IO

(Bag [EIUBYIBN
Bury-0

BBl 4 JOJO
loEg

6-119¥2i21-108 ¢
6-L1EELCZL-108 92
6-¥19r5LZL-108 S
6-8lyeEbLZL-L0g L
6-91e5v2ZL-108 L1
6-21186121-108 8

6-2129G8£41-108

6-¥1000071-108 £
6-8LL¥5E20-10B 2P
6-11000220-L08 Ly
6-616849020-108 OF
6-C¢10E0L¥L-108 6E
6-81€91¢rl-108 8¢
6-0LLZ1ZrL-108 /€
6-816/71120-108 9¢
6-2L0811Z0-108 9¢
6-10000120-108 S&
6-v1e6ZLL0-108 $E
6-LLLyreZL-L08 €e
6-119vzZLZL-108 2¢
6-2i¥ZLGE0-108 LE
6-612520v1-108 0¢
6-6LE0¥620-108 62
6-116510€0-108 82
6-01162520-108 L2
6-21E€L22L-108 92
6-¥180S¥90-108 GZ

14



Control Number :
_ EXPLODED VIEW DREV.ILB24A.02
R Supersedes :
LA Model : LB2-400 (Motor : Kusatsu Electric
&2 TSURUMI PUMP| - ( ) [oxaviimrino
Submersible Dewatering Pump- 06-15-98

TSURUMI (AMERICA), INC.




PARTS PRICE LIST

LB2-400 New

Motor manufacturer: Xusatau {09/15/00)

ITEM PARTS NO. DESCRIPTION O'TY SIZE MATERIAL PRICE (S}
1 001-466-14 Cab-tyre Cabkle 1 AWG1lE x 32 vCT 99 .20
1 001-336-14 Cab-tyre Cable 1 JAWGlé x 20" CSA |SOW 142.10
2 141-003-58 Hex. Nut 1 M5 SWRM 0.20
3 010-105~-10 Cable Clip 1 SB SPC 1.90
4 140-018-37 Hex. Bolt 1 M5 x 15 SWRM 0.10
5 010-126-17 Cable Clip Rubber 1 HS2 NER 2.20
& 140-427-17 Hex. Bolt 2 M5 x 15 SUS304 0.50
7 003-100-13 Gland 1 SUs304 4.90
8 141-030-12 Hex. Cap Nut 2 M8 (B=12) 3US304 1.80
9 142-127-10 Plain Washer 2 M8 SUS304 0.20
10 011-100-18 Shackle 1 S-8 sSs 0.70
11 068-251-11 Handle 1 LB3-250/480 SPC+NER 10.80
12 141-030-12 Hex. Cap Nut 2 |M8 (B=12} sSUS304 1.80
13 032-214-11 Hose Coupling 1 LB-430 (2" NPT) FC 35.50
14 121-138-19 Packing 1 LB(P.C.84) NBR * 1.50
15 065-337-13 Cuter Cover 1 LB3-250/480 SPC 48.80
le 122-453-16 C-Ring 1 172 x 2.7 NBR * 5.40
17 .{121-434-18 Packing 1 |LB3-250/480 Rubber * 2.90
18 140-036-15 Hex. Bolt 3 Me x 25 SUS304 g.50
19 142-126-19 Plain Washer 3 M6 3US304 0.20
20 . |051-251-19% Head Cover 1 ADC 45.90
21 121-546-14 Packing 1 120 x 142 x 6.2t |NBR * 7.00
22 076-148-19 Capacitor 1 3Z2MFD-270VAC 71.00
23  |016-140-15 |Lead Wire Prot. Bush 1 CR 1.80
24 143-073-26 Cross Pan Screw 1 M4 x 4 BSEM 0.20
25 050-451-18 Motor Bracket 1 SECD 17.80
26 142-192-16 Wave Washer 1 #6201 SK-5 1.90
27 052-1Q0-15 Bearing 1 [6201ZZC3 5.30
28 055-773-14 Rotor and Shaft 1 142.1¢
29 061-178-22 Bearing Collar 1 15.1 x 20 =% 1.6£(|SS 5.5%0
30 052-101-16 Bearing 1 6202ZZC3 6.80
31 056-B09-16 Stator 1 110V 201.30
32 064-508-14 Motor Frame 1 ADC 82.5%0
33 122-133-17 0O-Ring 1 G-110 NBR * 2.%0
34 025-291-10 Mechanical Seal 1 [W-14VL Sic 56.20
35 029-375-11 0il Casing 1 LB3-250/480 ADC 38.50
35-1 [144-560-15 S5tud Bolt 3 M8 x 54 sUS304 4,49
36 035-124-12 0il Plug 1 M10 x 15 SUs304 1.80
37 121-246-11 Packing 1 10.3 x 16 x 2t PE-sheet * .80
38 140-253-190 Hex. Socket Beolt 3 M6 x 25 sUs304 1.30Q
39 031-137-16 Wear Ring 1 LB3-250/480 Rubber 6.50
40 122-441-11 V-Ring 1 VR-14 NBR 2.70
41 071-292-14 Shaft Sleeve 1 LB3-250/480 SUS304 4.90
42 021-L79-18 Impeller 1 60Hz Urethane 29.60
43 142-127-10 Plain Washer 1 M8 sSUS304 0.20
44 142-163-18 Spring Washer 1 M3 SUS304 0.20
45 141-030-12 Hex. Cap Nut i |M8 (B=12) SUS304 1.8¢0C
45 020-865-16 Pump Casing 1 LB3-250/480 Rubber 20.70
47 033-133-18 Suction Plate 1 LB3-250/480 Rubber 14.80
48 022-673-11 Suction Cover 1 LB3-250/4849 SPC 10.40Q
49 023-503-12 Strainer Stand 1 LB3-250/480 SPC 19.20
50 140-426~16 Hex. Bolt 3 M6 x 15 5US304 1.50
173-529-12 1 {*) 15.80

Packing O-Ring Set

e Pricing in U.8. currency, and subject to change without notice.

+ Ttems with * come in Packing O-Ring Set.




EXPLOADED VIEW ey LBzin s
@ TSURUM| PUMP Model : LB2-400 / LB2-400A p—
Submersible Dewatering Pump 04-01-96

TSURUMI (AMERICA), INC.




PARTS PRICE LIST LB2-400 eLB2-400A ILB24 (M)A
Control Number: PLPA-ILB24A-03 Suparcedeas: PLPA-ILB24A-02 {09/15/00)
} ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($)|NOTE

1 [001-466mld Cab-tyre Cable LB2-400 1 |AWG1é x 32 vCT 99.20
1 001-876-11 Cabtyre Cable LB2-40CA 1 AWGlE x 32 vcT 115.00
1 [001-336-14 Cab-tyre Cable LB2-400 1 SCW AWG16x20' CSA 142.10
2 |140-427-17 Hex. Bolt 1LB2-400 2 M5x15L sUsS304 0.50
2 |140-446-12 Hex. Bolt LB2-400A 2 MSx3BL 5UsS304 0.60
3 [003-100-13 Gland 1 SUUS304 4.90
4 |(032-214-11 Hose Coupling 1 NPT-2" FC 35.50
S [141-030-12 Hex. Cap Nut 2 M8 SU5304 1.80
6 [121-138-19 Packing 1 NER 1.50]|*
7 {010-126-17 Clip Rubber 1 NBR 2.20
8 [141-026-15 Sguare Nut 1 M5 520¢C 0.10
9 (010-105-10 Cable Clip 1 SPC 1.90
10 |140-018-37 Hex. Bolt 1 MSx15L SWRM .10
11 011-100-18 Shackle 1 S-8 55 0.70
12 |068-251-11 Handle 1 SPC+NER 10.80
13 |[141-030-12 Hex. Cap Nut 2 M8 SUS304 1.80
14 [142-127-10 Plain Washer 2 M8 Susic4a 0.20
15 |065-337-13 Outer Cover 1 SPC ¢8.80
16 |121-~434-18 Packing 1 2.50(*
17 [051-214-1¢ Mator Head Cover 1 ADC 45.90
18 140-036-15 Hex. Bolt 3 MEx25L s5Us304 0.50
19 |142-126-19 Plain Washer 3 M6 sUs304 0.20
20 [121-439-13 Packing 1 120x142-6.2¢ NBR 9.60["
21 |143-136-15 Cross Pan Screw 2 M4x10L SWRM 0.10
22 +{009-185-10 Lead Wire 1 Red 3.00
23 |0G9-184-19 Lead Wire 1 Blue 3.00
24 ]009-186-11 Lead Wire 1 Black 3.00
25 |[053-400-11 Motor Protector 1 MEA-98128 (H}y110v 24 .30
25 |053-413-17 Motor Protector 1 KAl122-LPXL0O6 (Ty220V 24.30
26 |(016-110-16 L.Wire Prot. Bush 1 LB-400 NBR 1.59
27 |009-187-12 Earth Terminal 1 Green 3.00
28 [143-085-34 Cross Pan Screw 1 M4xEL BSEBM 0.30
2% [143-124-10 Cross Pan Screw 1 M4xEL SWRM 0.20
30 |127-192-19 Fixture 1 LB2 SECC 3.00
31 |076-136-14 Starting Capacitor 1 43MFD-220VAC €5.10
32 |050-400-12 Motor Bracket 1 SPC 17.80
33 [142-192-1¢ Wave Washer 1 $6201 1.%0
34 [052-100-15 Ball Bearing 1 ¥6201ZzZC3 5.30
35 |[055-657-11 Rotor and Shaft 1 142,10
36 {061-157-15 Bearing Cellar 1 15.1x21x1.6¢ SPC 3.00
37 [052-101-16 Ball Bearing 1 #620222C3 6.80
38 }056-685-11 Motor Stator 1 110V 189.40
38 |056-687-13 Motor Stator 1 220v 189.490
39 [181-061-16 Band 1 cv70 0.30
40 |064-466-19 Motor Frame 1 ADC 82.90
41 [025-291-10 Mechanical Seal 1 W-14VL 5IC 56.20
42 (122-133-17 O-Ring 1 G-110 NBR 2.90(*
43 [122-453-1% 0-Ring 1 172 x 2.7 NBR 5.40(*
44 [029-375-11 0il casing 1 ADC 38.50
45 [121-246-11 Packing 1 10.3x16x2t Poly.Sheet 0.80(*
46 [035-124-12 Ccil Plug 1 M10x15L S5Us304 1.90
47 [140-253-10 Hex. Socket Belt 3 Méx25L SUS304 1.30
48 [031-137-16 Liner 1 Rubber 6.50
49 122-441-11 V-Ring 1 VR-14 NER 2.70
S0 [071-292-14 Shaft Sleeve 1 sSUs304 4.90
51 |021-L79-18 Impeller 1 LB2-400(60HZ) Urethan 28,60
52 |142-127-10 Plain Washer 1 M8 5US304 0.20
53 [142-163-18 Spring Washer 1 M8 SUs304 0.20
54 |141-030-12 Hex. Cap Nut 1 M8 5UsS304 1.80
55 020-865-16 Pump Casing 1 Rubber 20.70
56 |[033-133-18 Suction Plate 1 Rubber 14.80
57 |022-673-24 Suction Cover 1 SPC 10.40
58 |023-503-12 Strainer Stand 1 SPC 19.20
59 |140-426-1¢6 Hex. Bolt 3 M6x15L 505304 1.50
60 [114-156-11 Relay Unit 1 LB2-400A 150.40
173-459-10 packing O-Ring Set 1 {*) 15.80

» Pricing in U.S. currency and subject to change without notice.
¢ Ttems with * comes in Packing O-Ring Set.

Page 1 of 1



P Tsurumi Pump

EXPLOADED VIEW

Control Number :

DREV-TLB284-01

Model : LB2-750

Supersedes

Submersible Dewatering Pump

04-01-96

70

TSURUMI (AMERICA), INC.




PARTS PRICE LIST LB2-750 ILB28A
Control Number : PLPA-ILB28A-02 Superceden: PLPA-ILB28A-01 (08/01/99
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE (3} |NCTE
1 141-030-28 Hex. Cap Nut 2 M8 (B=12) 5US403 1.80
2 142-127-23 Plain Washer 2 M8 SPC c.20
3 068-239-26 Handle 1 SPC+NER 11.80
4 011-100-18 Shackle 1 5-8 ss 0.70
5 010-126-17 Clip Rubber 1 NBR 2.20
5 010-141-18 Spacer CSA 1 18 x 44 x 1T NBR 0.60
3 010-105-10 Cable Clip 1 SPC 1.90
7 140-018-37 Hex. Bolt 1 M5x1SL SWRM 0.10
8 141-026-15 Sgquare Nut 1 MS S20C 0.10
5 =412 CAO=TYyTE Cakle T TERG A= —— Fres s 2y
9 001-488-12 Cab-tyre Cable 1 SOW AWG14x20° CSA 142.10
10 141-028-332 Hex. Cap Nut 2 M5 5U$304 0.20
11 003-100-13 Gland 1 SuUS304 4.90
12 141-030-12 Hex. Cap Nut 2 M8 (B=12) SUSs304 1.80
13 03z2-214-11 Hose Coupling 1 NpT-2" FC 35.50
14 121-138-19 Packing 1 P.C.B4 NBR 1.50]*
15 065-233-18 Quter Cover 1 48.80
16 122-274-11 0-Ring 1 159.5X2.5 NBR S 5.50|*
17 121-178-11 Packing 1 NER 6.70f*
18 144-469-13 Stud Belt 2 M5x22L SUsS304 1.50
i9 144-308-28 Stud Bolt 2 MBx25L SUS304 1.80
240 141-028-17 Hex. Cap Nut 4 M5 SUS304 0.20
21 142-125-18 Plain Washer 4 MS SUS3064 0.20
22 051-133-14 Motor Head Cover 1 ADC 45.580
23 121-249-14 Packing 1 NBR 16.40(>
24 143-124-10 Cross Pan Screw 1 M4xEL SWRM 0.20
25 076-138-16 Starting Capacitor 1 170MFD-125VAC 22.20
26 078-102-17 Switch Cover 1 spC 3.70
27 143-124-10 Cross Pan Screw 2 M4x6L SWRM 0.20
28 145-002-17 Pin 1 10 SUS304 0.70
29 142-207-15 Finger Spring 1 10.5 SK-5 1.00
30 143-124-10 Cross Pan Screw 2 M4Ax6L SWRM 0.20
31 143-076-29 Cross Pan Screw 2 M3xEL SWRM 0.20
32 077-109-11 Centrifugal Switch 1 MS3-2 27.40
33 143-085-34 Cross Pan Screw 1 M4xEL SWRM 0.30
34 009-193-11 Earth Wire 1 2x175L 3.oc
35 143-124-10 Cross Pan Screw 2 M4x6L SWRM 0.20
36 062-185-15 Bearing Cover 1 SECC 2.60
37 016-110-16 L.Wire Prot. Bush 1 LB-400 NBR 1.50
38 143-114-17 Cross Pan Screw 2 M4x1i6L SWRM 0.190
39 053-389-13 Meotor Protector 1 MEA-98121 (H)110V 24.30
3¢ 053-392-19 Motor Protector 1 MEA-98124 {H)220V 24.3¢
40 071-174-19 Spacer 2 6x6Lx0.5 SPC 0.40
41 143-119-12 Cross Pan Screw 4 M5x127L SWRM 2.20
42 056-614-19 Motor Statcr 1 110V 828.80
42 056-616-11 Motor Stator 1 220V 828.80
43 071-206-11 Collar 1 29 L SECC 3.40
44 121-244-19 Packing 1 NBR 13.30]*
45 142-~192~16 Wave Washer .1 #6201 SK-5 1.%0
46 052-100-15 Ball Bearing 1 #6201zzC3 5.30
47 055-619-11 Rotor and Shaft 1 310.80
48 147-016-10¢ Impeller Key 1 4x4x10L SUs403 4.40
49 061-157-15 Bearing Collar 1 15.1x21x1.6¢t SPC 3.00
50 052-152-12 Ball Bearing 1 #6302Z7C3 8.00
51 060-372-15 Bearing Housing 1 FC15 177.60
52 025-290-19% Mechanical Seal 1 W-14HL sIC 51.10
53 122-131-15 0-Ring 1 G-100(3.1) NER 2.10|*
54 020-802-15 Pump Casing 1 FC20 103.60
55 121-246-11 Packing 1 10.3x16x2t Poly.Sheet 0.80|*
56 035-124-12 0il Plug 1 M10x15L SUS304 1.9¢0
57 140-259-16 Socket Head Bolt 3 MEXS0L SUS304 2.10
58 071-112-19 Shaft Sleeve 1 11x14.8x11L SUS304 4.30
59 026-100-14 0il Seal 1 s5C-15287 NBR 2.10
&0 040-100-18 Impeller Shim 1 11.2x17x0.3¢ SUS304 0.20
61 021-El6-11 Impeller 1 E0HZ FCD 45,90
62 047-108-20 Impeller Prot. Cover 1 No.l (10.5%) SUS3c4 1.80
63 142-164-19 Spring Washer 1 M10 . SUSsS3t4 0.30
q eol-d7i-25  Qabie I AWGIYLSO Vo ) 47.55




PARTS PRICE LIST LB2-750 ILB2BA
Control Number : PLPA-ILB28A-02 Supercedas: PLPA-ILBZ8A-01 (08/01/99
ITEM PARTS NO. DESCRIPTION Q'TY SI1IZE MATERIAL PRICE {$} |[NOTE
64 141-006-77 Hex. Nut 1 M10 §45C 0.20
65 120-158-12 Packing 1 P.C.168x0.6t Paper Sheet 2.95)*
66 022-663-18 Suction Cover 1 SUs304 29.60
57 023-410-11 Strainer 1 SPC 23.1¢
68 144-104-17 Stud Bolt 3 M8x78L SUS403 1.90
69 049-169-12 Bottom Plate 1 S5PC 38.50
70 141-005-34 Hex. Nut 3 M8 835C 0.2¢
173-455-16 Packing O-Ring Set 1 (*) 38.60

+« Pricing in U.8. currency and subject to change without notice.
+ Items with * come in Packing O-Ring Set.

Page 2 of 2



EXPLODED VIEW

LB3-750




PARTS PRICE LIST LB3-750 ILB2BA
{05/01/00

ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) |{NOTE
1 141-030-12 Hex. Cap Nut 2 M8 (B=12) 505403 1.80
2 142-127-10 Plain Washer 2 M8 SPC 0.20

3 068-239-26 Handle 1. SPC+NBR 11.80C

4 011-100-18 Shackle i s-8 58 0.70
5 010-126-17 Clip Rubber 1 NBR 2.20
5 010-141-18 Spacer CSA 1 18 x 44 x 17T NER 0.60
6 01C0-105-10 Cable Clip 1 SPC 1.9¢
7 140-018-37 Hex. Bolt 1 |M5xl5L SWRM 0.1¢
8 141-026-15 Square Nut 1 M5 520C 0.10

9 001-471-12 Cab-tyre Cable 1 AWG14d x32° VCT 113.10
9 001-488-12 Cab-tyre Cable 1 SOW AWG14x20° CSA 142.10
10 141-028-33 Hex. Cap Nut 2 M5 SUS304 0.20
11 003-100-13 Gland 1 SUS304 4.90
12 141-030-12 Hex. Cap Nut 2 M8 (B=12) sUS304 i.80
13 032-214-11 Hose Coupling 1 NPT-2" FC 35.50
14 121-138-19 Packing 1 P.C.84 NBR 1.50]|*
15 065-233-18 Cuter Cover 1 48 .80
16 122-274-11 0-Ring 1 159.5X2.5 NBR 5.50(*
17 121-178-11 Packing 1 NBR 6.70|*
18 144-469-13 Stud Bolt A M5x22L 5US304 1.50
19 144-308-26 Stud Bolt 2 MBx25L sSUS304 1.90
20 141-028-17 Hex. Cap Nut 4 M5 SUS304 0.20
21 142-125-18 Plain Washer 4 M5 SUS304 0.20
22 051-133-14 Motor Head Cover 1 ADC 45.8%0
23 121-249-14 Packing 1 NER 16.40}*
24 143-124-10 Cross Pan Screw 1 M4xEL SWRM 0.20
25 076-138-16 Starting Capacitor 1 170MFD-125VAC 22.20
26 078-102-17 Switch Cover 1 SPC 3.7¢
27 143-124-10 Cross Pan Screw 2 MAxb6L SWRM 0.20
28 145-002-17 Pin 1 1Q SUS304 0.70
29 142-207-15 Finger Spring 1 10.5 SK-5 1.00
30 143-124-10 Cross Pan Screw 2 M4x6L SWRM 0.20
31 143-076-25% Cross Pan Screw 2 M3x6L SWRM 0.20¢
32 Q77-109-11 Centrifugal Switch Y1 mMs3-2 27.40
33 143-085-34 Cross Pan Screw 1 M4x6TL SWRM 0.30
34 009-193-11 Earth Wire 1 Zx175L 3.00
35 143-124-10 Cross Pan Screw 2 M4x6L SWRM 0.20
3¢ 062-185-15 Bearing Cover 1 SECC 2.60
37 016-110-1¢ L.Wire Prot. Bush 1 LB-400 NBR 1.50
38 143-114-17 Cross Pan Bcrew 2 M4x16L SWRM 0.10
39 053-389-13 Motor Protector 1 MEA-98121 (Hyliov 24.30
39 053-392-19 Motor Protector 1 MEA-98124 (H}220V 24.30
40 071-174-19 Spacer 2 6x6Lx0 .5 SPC 0.40
41 143-119-12 Cross Pan Screw 4 M5x127L SWRM 2.20
42 056-614-19 Moter Stator 1 110V 828 .80
42 056-616-11 Motor Stator 1 220V 828._80
43 071-206-11 Collar 1 29 L SECC 3.40
14 121-244-19 Packing 1 NBR 13.30(*
45 142-192-16 Wave Washer 1 #5201 SK-5 1.90
45 052-100-15 Ball Bearing 1 #6201zzC3 5.30
47 055-619-11 Rotor and Shaft 1 310.80
48 147-016-10 Impeller Key b 4x4x10L SUS403 4.40
49 061-157-15 Bearing Collar 1 15.1x21x1.6¢ SPC 3.00
50 052-152-12 Ball Bearing 1 #6302Z2ZC3 8.00
51 060-372-15 Bearing Housing 1 FC15 177.60
52 025-290-19 Mechanical Seal 1 W-14HL sIc 51.10
53 122-131-15% O-Ring 1 G-100(3.1) NBR 2.1¢|*
54 020-B48-16 Pump Casing 1 LB3-750 FCZ0 113.30
55 121-246-11 Packing 1 10.3x16x2t Poly. Sheet 0.809~
56 035-124-12 Cil Plug 1 M10x15L SuUs3od 1.50
57 140-25%-16 Socket Head Bolt 3 MéxS0L sSUsS304 2.10
58 071-112-19 Shaft Sleeve 1 11x14.8x11L 5US304 4.50
39 026-100-14 Cil Seal 1 1sC-15287 NER 2.10
60Q 040-100-18 Impeller Shim 1 11.2x17x0.3¢ 5US304 0.20
61 021~El6-11 Impellier 1 60HZ FCD 45.90
62 347-108-20 Impeller Prot. Cover 1 No.l1 {(10.5) SUS304 1.80
63 142-164-19 Spring Washer 1 M10 SUsS3Q4 0.30

\/
0P5Avas

25 M{/& o



PARTS PRICE LIST LB3-750 ILB2BA
(05/01/00
ITEM PARTS NOC. DESCRIPTION Q'TY MATERIATL PRICE {35) |NOTE
64 141-006-77 Hex. Nut 1 M10C 545C 0.20
65 120-174-14 Packing 1 Paper Sheet T7.40(*
66 022-838-16 Suction Cover 1, SUs304 34.00
57 144-569-14 Stud Bolt 3 M8x65L SUS304 4.40
68 023-503-12 Strainer Stand 1 SPC 19.20
639 141-005-34 Hex. Nut 3 M8 535¢C 0.20
173-566-11 Packing O-Ring Set 1 {*) 44 .40

e Pricing in U.S. currency and subject to c¢hange without notice.

* Items with * come in Packing O-Ring Set.

Page 2 of 2



L@
W
-] PP
5 alg 1| <
> e | —
[y = B
e =zl 1 °
=
[
e
=
E
=
W o
bl
Elv]=
—
V}m
3%
<13
.mD
Olg |2
el BRI
D..MS
o 5
E £
LD
=
192}

2? TSURUMI PUMP

TSURUMI (AMERICA), INC,




PARTS PRICE LIST NEK2-15 INK215A
Control Number : PLPA-INKZ15A-02 Supercedsaa: PLPA-INX215A-01 (11/01/99)
TTEM | PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL | PRICE (8) [NOTE
1 001-500-11 Cab-tyre Cable 1 AWG12 x 32 2PNCT.F 358.20
2 140-033-12 Hex. Bolt 2 Mex16L SUsS304 0.30
3 140-055-10 Hex. Bolt 4 MBx25L SUS304 0.80
4 142-210-11 Plain Washer 4 B.6x13 4xlt SUS304 0.60
5 003-122-24 Stuffing Box 1 No.1l-1 ADC 21.50
3 008-120-14 Rubber Boot 1 MNo.1-5 CR 8.10
7 00%-194-12 Lead Wire 1 AWG14 x 360L 3.60
8 143-085-34 Cross Pan Screw 1 M4xEL BSBM 0.30
9 609-143-16 Terminal & R-3.5-58 cu Q.E0
9-1 j143-070-10 Cross Pan Screw 3 M5 x & SWRM 0.10
9-2 1141-003-58 Hex. Nut 3 M5 SWRM 0.20
5-3 1002-128-14 Heat Shrink Tube 1 NST-159 5/3.2f¢ 11.8¢
9-4 |002-164-12 Heat Shrink Tube 1 NST-120 $/3.2f¢t 11.80
10 009-197-15 Lead Wire 1 3.00
11 009-196-14 Lead Wire 1 3.00
12 140-056-11 Hex. Bolt 3 MB8x30L SUS304 0.94¢
13 142-127-23 Plain Washer 3 M8 SPC 0.20
14 £32-355-1% Hose Coupling 1 NPT-3* FC 68.10
15 121-441-18 Packing 1 NER 5.35]*
1B 068-232-16 Handle 1 5PC 29.60
17 140-074-15 Hex. Bolt 2 M10x20L SUS304 1.50
18 140-056-11 Hex. Bolt 4 M3x30L SUs304 0.90
19 142-163-18 Spring Washer 4 M3 SUS304 0.290
20 142-127-10 Plain Washer 4 M8 8US304 0.20
21 051-225-14 Motor Head Cover 1 ADC 580.20
22 122-445-15 O-Ring 1 152x3,1 NBR 5.35(*
23 143-085-34 Cross Pan Screw i Mdx6L BSBM 0.30
24 076-141-12 Starting Capacitor 1 T50MFD-125VAC 124.30
25 078-115-13 Switch Cover 1 SPC 105.1¢0
26 143-085-34 Cross Pan Screw 1 M4x6EL BSEM c.30
27 006-171-14 Terminal Box 1 K-020 35.50
28 143-015-11 Cross Pan Screw 2 Mdx1eL SWRM 0.190
29 005-201-13 Lead Wire 3 3.00
30 143-136-15 Cross Pan Screw 2 Mdx10L SWRM 0.10
31 053-219-11 Motor Protector 1 KAl43-CCZL402 (H.C} 108.50
32 009-200-12 Lead Wire 1 AWGl4 x 200L 3.00
33 009-199-20 Lead Wire 1 3.00
34 141-119-16 Hex. Nut 1 M10 {U-Nut) sSSs 0.30
35 142-128-24 Plain Washer 1 M10 SPC 0.20
386 143-015-17 Cross Pan Screw 2 Max10L SWRM 0.10
37 077-115-10 Centrifugal Switch 1 GS-114 66._60
38 016-132-14 L.Wire Prot. Bush 1 NEBR 5.90
a9 121-474-10 Packing 1 NBR 10.70:*
40 050-416-11 Motor Bracket 1 FC 239.80
41 056-708-11 Motor Stator 1 941.30
42 145-031-15 Pin 1 4x25L SCH 5.90
43 142-195-19 Wave Washer 1 #6204 SK-5 2.20
44 032-103-18 Ball Bearing 1 #620422C3 8.90
45 055-695-11 Moteor Rotor 1 408.50
46 147-128-186 Impeller Key 1 5x5x18.5L sus 7.40
47 061-161-12 Bearing Collar 1 25.1x36x1.6¢ SPC 1.60
48 052-108-13 Ball Bearing 1 #630572C3 14.50
49 064-467-10 Motor Frame 1 ADC 364.10
50 121-445-12 Packing 1 NBR 6.60(*
51 121-246-11 Packing 1 10.3xl6x2t Poly . Sheet 0.80|*
52 035-125-13 01l Plug 1 M10x20L SUSs304 3.00
53 025-162-19 Mechanical Seal 1 H-20 sIcC 211.60
54 143-070-10 Cross Pan Screw 2 M5xEL SWRM 0.10
55 030-122-15 Retainer 1 5pPC 3.80
56 122-134-18 0-Ring 1 G-115 NBR 2.90|~*
57 025-347-14 0il Casing 1 ADC 100.60
58 121-440-17 Packing 1 27.20|*
] 140-270-13 Hex. Socket Bolt 4 MBx30L S5US304 1.80
&80 031-138-20 Liner 1 44 .40
61 058-182-19 Protection Plate 1 sSUs304 8.90
652 143-014-16 Cross Tapping Screw 2 M4x81L, SWRM 0.10
53 122-443-13 V-Ring 1 VR-20 NBR 8.90
64 071-25%7-19 Shafr Sleeve 1 SUs304 17.80
65 021-F73-17 Impeller 1 60HZ FCD 68.10
£6 142-129-25 Plain Washer 1 M1i2 SEC 0.20
67 141-007-10 Hex. Nut 1 M12 SUS304 1.30
68 141-032-14 Hex. Cap Nut 1 M12 5U8304 3.30
69 020-B19-18 Pump Casing 1 56.20
70 127-249-12 Retainer 1 SPCC 17.80
71 023-432-19 Strainer 1 SPCC 37.00
72 142-127-10 Plain Washer 4 |MB8 SPC ¢.20
73 140-067-15 Hex, Bolt 4 M8x85L 5U5304 4.60

Page 1 of 2




PARTS PRICE LIST NK2-15 INR215A

Contreol Number : PLPA-INR215A-02 Supercedes: PLPA-INK215A-01 {11/01/99)
ITEM I PARTS NO. [ DESCRIPTION Q'TY [ SIZE MATERIAL PRICE (§) |[NOTE

[ [I73-502-19 |Packing ©-Ring Set 1 ] 5.20

* Pricing in U.S. funds and subject to changs without notica.

¢+ Itema with * come in Packing O-Ring Set,

L1 |

Page 2 of72



=
et SO I
E olg =
=} ™ r
- A =
_ﬂu.\ﬂﬂ. 1
5 e =
nvnw._uh <
ST
S
fal
=%
£
> v
=3]
Hla ] s
> |9 E
IS =
Qi =
17
o I e
Qls ]
SHE
[75]
5 2 5
bt &=
e
=
v

(2? TSURUMI PumP

53

SB

TSURUMI (AMERICA), INC,




NE2-22

PARTS PRICE LIST INK222a
Centrol Number : PLPA-INRK222A-02 Supercedas: PLPA-INK2222A-01 (11/01/99)}
ITEM PARTS NO. DESCRIPTION Q'TY S5IZE MATERIAL PRICE ($) |NOTE

1 001-499-14 Cab-tyre Cable 1 ANG14 x 32 2PNCT.F 296.00

2 140-033-12 Hex. Bolt 2 MEx16L SUS304 - 0.30

3 140-055-10 Hex. Bolt 4 MBx25L SUS304 0.80

4 142-210-11 Plain Washer 4 8.6x13.4x1t 5U5304 0.60

5 003-122-24 Stuffing Bex i Wo.l-1 ADC 21.50

& 008-133-10 Rubber Eoot 1 No.,1-9 CR 8.10

7 009-195-13 Lead Wire 1 3.00

8 143-085-34 Cross Pan Screw 1 MdxaL BSBM ¢.30

9 009-146-19 Terminal 3 : 0.70

10 |009-202-14 Lead Wire b 3,00
11 ]140-056-11 Hex, Bolt 3 MB8x30L 5Us304 0.90
12 |142-127-23 Plain Washer 3 it} spC 0.20
13 [032-355-1% Hose Coupling 1 NPT-3n FC 68.10
14 |121-441-18 Packing 1 NER 5.35|*
15 068-232-18 Handle 1 KTV2-15/22 sSpC 25.€60
156 |140-074-15 Hex. Bolt 2 M10x20L SuUs304 1.50
17 ]140-056-11 Hex. Bolt 4 MEx30L SUS304 0.90
18 1142-163-18% Spring Washer 4 ME sUs304 0.20
1% [142-127-10 Plain Washer 4 M8 SUS304 0.20
20 |051-225-14 Motor Head Cover 1 ADC 580.20
21 122-445-15 O-Ring i 152x3.1 NER 5.35|*
22 [143-085-34 Cross Pan Screw 1 MixEL BSBM 0.3¢
23 [076-142-13 Starting Capacitor 1 200MFD-250VAC 124.30
24 |078-1158-14 Switch Cover 1 SPC 105.10
25 |076-143-14 Starting Capacitor 1 30MFD-400VAC 152.70
26 (009-199-17 Lead Wire 1 3.00
27 1009-199-20 Lead Wire 1 3.00
28 |[143-085-34 Cross Pan Screw i M4xEL BSBM 0.30
2% [143-136-15 Cross Pan Screw 2 M4x10L SWEM G.10
30 |009-199-20 Lead Wire 1 3.00
31 (009-199-33 Lead Wire 1 3.00
32 [143-136-13 Cross Pan Screw 2 M4x10L SWRM 0.10
33 053-219-11 Mobor Prokector 1 KAl43-CC2L402 (H.C)220V 108.50
34 141-119-1¢6 Hex. Nut 1 M10C 88 0.30
35 142-128-24 Flain Washer 1 M10 SBC Q.20
36 |143-015-17 Cross Pan Screw 2 M4x10L SWRM 0.20
37 {077-115-10 Centrifugal Switch 1 GS-114 66.60
38 1016-132-14 L.Wire Prot, Bush 1 NER 5.90
39 121-474-190 Packing i NER 10,70
40 |050-416-11 Motor Bracket 1 FC 239 .80
41 :056-711-17 Motor Stator 1 220V 862,80
42 145-031-15%5 Pin 1 dx251, SCM 5.90
43 |142-195-19 Wave Washer 1 #6204 SK~5 2.20
44 |052-103-18 2all Bearing 1 #62042203 5.50
45 [055-695-11 Motor Rotor 1 408.50
46 |147-128-16 Impeller Key 1 5x5x18.5L sus 7.40
47 061l-161-12 Bearing Collar 1 25.1x36x%1.6¢t SPC 1.60
48 |052-108-13 Ball Bearing 1 #63052Z¢C3 14.50
49 |064-467-10 Motor Frame 1 ADC 364.10
50 1121-445-12 Packing 1 NBR §.60]*
51 [121-245-11 Packing 1 10.3x16x2¢t Poly.Sheet 0.80[*
52 |035-125-13 0il plug 1 M10x20L SUS304 3.00
53 |025-192-10 Mechanical Seal 1 H-20 SIic 211.60
54 143-070-10 Cross Pan Screw 2 MSx6L SWRM .20
55 030-122-15 Retainer 1 5PC 3.80
S6 122-134-18 O-Ring 1 G-115 NBR 2.%0|*
57 029-347-14 Cil Casing 1 KTvV2-15/22 ADC 100.60
58 |121-440-17 Packing 1 27.20(*
59 140-270-13 Hex. Socket Bolt 4 MBx30L 5US304 1.9¢
60 1031-138-20 Liner 1 44,40
€1 |058-182-19 Protection Plate 1 SUS5304 8.90
62 |143-014-16 Cross Tapping Screw 2 MdxSI, SWRM 0.10
63 j122-443-13 V-Ring 1 VR-20 NER 8.90
64 |[071-2897-19 Shaft Sleeve 1 SUS304 17.80
65 |021-F75-19 Impeller 1 a0EZ FCD 82.90
66 |142-129-25 Plain Washer 1 M12 SPC 0.20
67 141-007-10 Hex. Nut 1 M12 SUs304 1.30
68 141-032-14 Hex. Cap Nut 1 Ml2 SUS304 3.30
69 |020-B19-1i8 Pump Casing 1 56.20
70 |127-249-12 Retainer 1 SPCC 17.80

Page 1 of 2




——

PARTS PRICE LIST NK2-22 INK222A
Control Number : PLPA-INK222A-02 Supercedes: PLPA-INK222A-01 (11/01/99}
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($){NCTE
71 |023-432-19 Strainer 1 SPCC 37.00
72 |142-127-10" Plain Washer 4 M8 SPC 0.20
73 |140-067-15 Hex. Bolt 4 M8x85L 5US5304 4.60
173-502-19 Packing 0O-Ring Set 1 {*) 56.20

« Pricing in ©.s.
+ Items with * come in Packing O-Ring Set.

funds and subject to change without notice.

Page 2 of 2



Coatrol Number :

DREV-ILSR24A-01

Supersedes

04-01-95

EXPLOADED VIEW

Model : LSR2.45-60

Submersible Dewatering Pump

2? TSURUMI Pump

TSURUMI (AMERICA), INC.




PARTS PRICE LIST LSR2.45-60 ILSR24A
Control Number : PLPA-TILR24A-02 Supercedesg: PLPA-ILRI4A-01 {(08/01/99)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE (S) |NOTE
1 001-466-14 {Cab-tyre Cable 1 AWG16 x 32, ver 99 .20
2 140-427-17 (Hex. Bolt 2 MS x 15 sUS304 0.50
3 003-100-13 |Gland 1 sSUS304 4.90
4 032-214-11 [Hose Coupling 1 NpT-2" FC 35.50
5 141-030-38 |Hex. Cap Nut 2 M8 (B=12) SUS304 1.80
6 121-138-19% |Packing 1 LB(P.CB4) NBR 1.50(*
7 010-126-17 |[Cable Clip Rubber 1 H52 NBR 2.20
8 141-026-15 |[Square Nut 1 M5 s20C 0.10
9 010-105-10 |Cable Clamp 1 SB SPC 1.90
1a 140-018-37 |Hex. Bolt 1 M3 x 15 SWRM 0,10
11 011-100-18 |Shackle 1 5-8 355 0.70
12 068-251-11 |Handle 1 LB2 SPC + NBR 1080
13 141-030-38 JHex. Cap Nut 2 M8 (B=12) SUS304 1.80
14 142-127-10 {Plain Washer 2 M8 5U8304 0.20
15 065-337-13 |Outer Cover 1 LB2 SPC 48.80
i6 121-434-18 |Packing 1 LB2 2.590(*
17 051-214-10 [Head Cover 1 ADC 45,90
ig 140-036-15 |Hex. Bolt 3 M6 x 25 SUs3i04d 0.50
19 142-126~19 |Plain Washer 3 Me 5US304 0.20
20 121-439-13 |packing 1 120x142x6,2 NBR 5.60|*
21 143-136-15 [Cross Pan Screw 2 M4 x 10 SWRM 0.10
22 009-185-10 |Inter. L. Wire Set 1 Red 3.00
23 009-184-19 |Inter. L. Wire Set 1 Blue 3.00
24 009-186-11 |Inter. L. Wire Set i 3.00
25 053-400-11 |Motor Protector 1 MEA-98128 (H)1lo0v 24.30
25 053-413-17 [Motor Protector 1 KAal112-LPXLO6 (T)y220V 24.30
26 016-110-16 |L., Wire Prot. Bush 1 LB~-400 NBR 1.50
27 009-187-12 |Earth Terminal Set 1 Green 3.00
28 143-085-34 |Crcss Pan Screw 1 M4 x 6 BSBM 0.30
29 143-124-10 |(Creoss Pan Screw 1 M4 x 6 SWRM 0.20
30 127-192-19 |Fixture i LB2 SECC 3.00
31 076-136-14 |Starting Capacitor 1 43MFD-220VAC £5.10
32 050-400-12 |Motor Bracket 1 SPC 17.80
33 142-192-15 [Wave Washer 1 #6201 SK-S 1.30
34 052-100-15 |Ball EBearing 1 #¥62012ZC3 5.30
35 055-6§57-11 {Rotor and Shaft 1 142.10
36 061-157-15% |Bearing Collar 1 15.1 x21xl.6t SPC 3.00
37 052-101-16 [Ball Bearing 1 620222C3 - .80
38 056-685-11 |Moter Stator 1 110V 189,40
38 056-687-13 |Moter Stator 1 220V 189.40
39 181-081-16 |Bundle Band 1 cvio 0,30
40 064-466-19 |Mctor Frame 1 ADC 82.90
41 025-291-10 |Mechanical Seal 1 W-14VL SIC 56.20
42 122-133-17 [O-ring 1 G~110 NBR 2.90
43 122-453-16 |[O-ring 1 172 = 2.7 NBR 5.40
44 029-282-23 |0il Casing 1 LB2 ARC 38.50
45 121-246-11 {Packing 1 10.3x16 x 2t POS 0.80|*
45 035-124-12 j0il Plug 1 M0 x 15 5US304 1.%0
47 140-253-1¢ |Hex. Socket Cap Screw 1 M6 x 25 SuUs3nd 1.30
48 020-991-12 [Pump Casing 1 LSR2.4 S. Rubber 48.80
49 122-441-11 |V-ring 1 VR-14 NBR 2.70
50 071-292-14 |Shaft Sleeve 1 LB2 SUS30-4 4.90
51 021-L79-18 |Impeller 1 LB2 Urethan 29.60
52 142-127-10 ([Plain Washer 1 M8 S5US304 0.20
53 142-163-18 (Spring Washer 1 M3 SUS304 0.20
54 141-030-38 |[Hex. Cap Nut 1 M8 (B=12) SUS304 1.80
55 022-775-14 [Suction Cover 1 LSRZ .4 NR+BR 26.60
56 023-480-12 |Strainer 1 LSR2 .4 SPCC 10.40
57 140-426-16 |[Hex. Bolt w/Washer 3 M6 x 15 SUs304 1.50
173-459-10 {Packing O-ring Set 1 (*) 15.80

* Pricing in U.S. currsncy and subject to change without notica,
» Items with * come in Packing Q-Ring Set.

Page 1 of 1



&2 TsURUMI Pump

Control Number |

EXPLOADED VIEW DREV-ILSC4A.0]
Model : LSC-4 B
Submersible Dewatering Pump 04-01-96

TSURUMI (AMERICA)}, INC.




PARTS PRICE LIST LSC-4 ILSC4A
Control Number : PLPA~ILSC4A-03 Supercedes: PLPA-ILSC4A-01 {(0B/01/99)
ITEM PARTS NO. DESCRIPTICN Q'TY SIZE MATERIAL PRICE (%) [NOTE

1 001-305-14 Cab-tyre Cable 1 AWG1e x 16°' VCT 59.20
2 140-427-17 Hex, Bolt 2 MSx15L SUS304 0.50
3 003-152-23 Gland 1 SKJ Resin 4.50
4 143-071-24 Tapping Screw 1 Mdx12L 5US304 0.10
[ 032-343-10 Hose Coupling b 1/4" NPS 17.90
] 122-121-12 O-Ring 1 G-50(3.1) NER l.co}*
10 |140-033-12 Hex. Bolt 2 M&x16L 5US304 0.30
11 |068-164-32 Handle b3 SPH+NBR 9.80
12 (141-028-17 Hex. Cap Nut 4 M5 sUS304 0.20
13 |142-125-18 Plain Washer 4 M5 SUS304 0.20
14 |065-194-29 Outer Cover 1 ADC 99.50
15 (076-107-1¢ Starting Capacitor 1 120MFD-125VAC (T 1860
156 Insulation Sleeve 1 Vinyl 1.50
17 [143-124-10 Cross Pan Screw 1 MAxBL SWRH .20
18 [143-124-10 Cross Pan Screw 2 MAxBL SWERM 0.20
1% |078-102-17 Switch Cover 1 SPEC 3.70
20 |145-002-17 Pin 1 10 505304 9.70
21 |142-207-15 Finger Spring 1 10.5 SK-5 1.00
22 |143-124-10 Cross Pan Screw 2 [M4xSL SWRM 0.20
23 143-076-29 Cross Pan Screw 2 M3x6EL SWRM 0.20
24 |077~109-11 Centrifugal Switech 1 MS-3-2 27.40
25 1121-249-14 Packing 1 NBR 16.40(*
26 143-093-19 Cross Pan Screw 4 MSx125L SWRM 2.20
27 |143-124-10 Cross Pan Screw 2 MAXEL SWRM 0.2Q0
28 {062-185-15 Bearing Cover i SECC 2.60
29 |143-124-10 Cross Pan Screw 1 MAx6L SWRM 0.20
30 |143-114-17 Cross Trust Screw 2 M4x16L SWRM 0.10
31 |053-157-10 Motor Protector 1 KAl42-BATLAT (Hyl:ov 22.30
32 071-174-19 Spacer 2 6x6x0.5¢t SPC ¢.40
33 |016-110-16 L.Wire Prat, Bush 1 LB-400 NBR 1.58
34 Lead Wire Prot. Tube 1 LE-400(E) 1.50
35 J056-647-11 Motor Statcr and Frame 1 110v 313.80
36 {071-173-18 Collar 1 SECC 3.40
37 |142-192-16 Wave Washer 1 #6201 SK=-5 1.90
38 1052-100-15 Ball Bearing 1 #6201Z2C3 5.30
39 |J055-247-14 Rotor and Shaft 1 122,50
40 J147-01&-10 Impeller Key 1 4x4x10L 5US403 4.40
41 J061-157-15 Bearing Collar 1 15.1x21Ix1.6¢t 5PC 3.00
42 j052-101-16 Ball Bearing 1 #6202Z22ZC3 6.80
43 [121-244-1°9 Packing i NER 13.30¢~
44 060-167-15 Bearing Housing 1 FC 49.60
45 [122-131-15 0-Ring 1 G-100(3.1) NBR 2.10|*
45 [(025-290-19 Mechanical Seal 1 W-14HL Sic 51.10
47 |030-116-18 0il Ring 1 Res=in 2.70
48 J121-246-11 Packing 1 10.2x16.5x2¢ Poly.Sheet 0.80]*
45 |035-111-29 0il Plug 1 M10x10L 5US304 1.90
50 [122-274-11 O-Ring 1 159.5x2.5 NER 5.50(*
51 |140-040-12 Hex. Bolt 3 MExA DT, SUS304 0.70
52 020-644-17 Pump Casing 1 LB FC 56.80
53 (026-100-14 0il Seal 1 5C-15287 NER 2.10
54 (120-100-19 Packing 1 2.00{*
35 [071-112-19 Shaft Sleeve 1 11x14.8x11L SUS430 4.90
56 040-100-18 Impeller Shim 1 11.2x17x0.3¢ sUs 0.20
57 (021-434-15 Impeller 1 60HZ 22.30
58 047-108-20 Impeller Prot. Cover 1 No.l (10.5) SUs304 1.80
59 [142-164-19 Spring Washer 1 M10 SUs304 0.30
60 (141-006-77 Hex. Nut 1 M10 545C 0.20
61 (022-590-13 Suction Cover 1 SPC 23.20
62 (144-101-14 Stud Bolt 3 MExS4L 5Us403 1.50
63 127-114-17 Support Pipe 3 1/8x28.5L SGP 2.40
64 141-004-33 Hex. Nut 1 M6 5US304 0.20
65 1142-126-19 plain Washer 1 M6, 5xlexl 5U5304 0.20
66 {121-266-17 Packing 1 Bxlexlt NBR 0.80(*
&7 203-015-16 Swing Check Valve 1 LSC-4 SBR 29.70
68 (122-133-17 O-Ring 1 G-110(3.1) NBR 2.90|*
&9 (023-366-11 Vvalve Sheet 1 NER 23.70
70 |023-340-19 Strainer 1 SPC 10.50
71 |049-161-14 Bottom Plate 1 SPC+NBR 74,00
72 |141-004-33 Hex. Nut 3 M& SUS304 0.26

173-005~17 Packing 0-Ring Set 1 {*) 31.70

« Pricing in U.S.

currency and subject to change without notice.
Ttems with * coma in Packing O-Ring Set.

Page 1 of 1



Control Number :

EXPLOADED VIEW DREVILSP4A.0!
@ TS“RU MI pu MP  Model : LSP-4 Superselts
Submersible Dewatering Pump 04-01-96

51 \

TSURUMI {AMERICA), INC.




PARTS PRICE LIST LSp-4 ILSF4A
Control Number : PLPA-ILSP4A-02 Supercedes: PLPA-ILSP4A~01 (08/01/99}
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE (S) |NQTE
77 181-077-28 Hoze Band 1 HS-16 suUs 5.20
78 032-337-11 Hose Coupling 1 1- Resin 2.70
79 140-057-12 Hex. Bolt 2 M8 x 35 SUS304 1.20
80 048-~128-16 Female Flange 1 1- FC 14.90
81 121-429-10 Packing 1 P.C.80 x32x 2t NBR 10.00}~*
82 142-127-10 Plain Washer 2 M8 sSUS304 0.20
83 141-005-18 Hex. Nut 2 M8 sUs304 0.50
84 122-154-14 O-ring 1 G-230 NBR T.50(*
8BS 145-024-15 Spring Washer 3 8 x 32L SUP 1.50
:13) 144-515-15 Hinge Bolt 3 M8 x 50 5US5304 13.90
87 204-004-15 Drain Plug 1 PF-3/4" Resin 1.40
88 122-116-14 O-ring 1 G-25 NER 0.50|*
89 216-013-14 Tank 1 LSP-4 AC 518.00
g0 047-104-26 Stand Support 4 sUS304 1.80
91 165-068-15 Rubber Stand 4 NBR 5.00
92 071-296-18 Spacer 4 7 x 13 x 8L Al. 5.90
93 142-127-10 Pilain Washer 4 M8 5US304 0.20
94 140-035-14 Hex. Bolt 4 ME x 20 sUs304 0.40
$5-99|180-316-16 {Suction Hose Set} kS 136.50
95 180-315-15 Suction Hose 1 25 x Sm 88.90
95 181-077-28 Hose Band 2 HS-18 sus 5.20
97 128-109-12 Union 2 PF-1* ADC $.00
98 121-210-16 Packing 2 NBER 3.60
99 032-236-19 Hese Coupling 1 1 ADC 20.00
100 023-365-10 Sweep Attachment Set 1 w/strainer FC + 8US 80.50
101 023-352-14 Sweep Disk 1 FC 65.70
102 023-353-15 Strainer 1 sus 14.80
103 142-124-17 Plain Washer 3 M4 SUS304 0.20
104 143-013-28 Cross Pan Screw 3 M4 x 6 SUS304 0.10
(Special Attachment)

105 XDAISHAL Wheel Kit 1 148.¢00
106 XSPIPEL Sweep Pipe Set 1 88.80
107 032-339-13 Discharge 1 PT-1" FC 25,20

173-465-13 Packing O-ring Set 1 (*) 45.70

+ Pricing in U.S8. currency, and subject to changs without notice.

* Items with * come in Packing O-Ring Set.

Page 2 of 2




PARTS PRICE LIST LSP-4 ILSP4A
Control Number : PLPA-ILSP4A-02 SUPBI’CEdES: PLPA-ILSP4A-0] (08/01/99)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL I PRICE ($} |[NOTE
1 001-169-24 Cab-tyre Cable 1 |AWG16 x 16° veT [ 59.20
2 068-240-17 Handle 1 Juse-4 SPC + Rubber 20.70
3 140-072-13 Hex. Bolt 2 M10 x 15 SUS304 1.50
4 141-028-33 Hex. Cap Nut 2 SWRM 0.20
5 003-100-13 Gland 1 sUSs304 4.90
6 141-030-12 Hex. Cap Nut 1 M8 {B=12) 5US304 1.89
7 142-127-10 Plain Washer 1 |us SUS304 0.20
8 080-020-17 Nipple 1 q1- FCMB 5.90
2 140-058-13 Hex. Bolt 2 [MB x 40 SUS304 1.20
10 142-114-14 Plain Washer 2 M8 {D=15.5) 5U5304 0.20
11 032-285-13 Hose Coupling 1 45 deg. x 2" ADC 19.20
12 203-056-19 Check Valve 1 Urethan 29.60
13 121-138-19 Packing 1 LB type NER 1.50(*
14 141-030-12 Hex. Cap Nut 2 M8 (B=12} 5UsS3ion4 1.80
15 142-348-19 Plain Washer 2 9 x 35 x 3t SUS304 13.30
16 204-004-15 Priming Plug 1 PF-3/4* Resin 1.40
17 122-116-14 O-ring 1 G-25 NER 0.507*
18 143-013-31 Cross Pan Screw 1 Md x 6 BSBM 0.20
19 142-111-40 Plain Washer 1 M4 (D=8) BSBM 0.20
20 217-007-18 Tank Cover 1 LSp-4 AC 444.00
21 072-132-18 Eye Nut 3 M8 SUS304 17.80
22 142-128-11 Plain Washer 3 M10 SUs304 0.30
23 032-337-11 Hose Coupling 1 1% (Screwed) Resin 2.70
24 121-444-11 Sheet Packing 1 LSP-4 (3-hole} NER 4.00(*
25 051-22Q0-19 Head Cover 1 ADC 59.20
26 141-028-17 Hex. Cap Nut 4 M5 508304 0.20
27 142-125-18 Plain Washer 4 MS 5US304 0.20
28 143-124-10 Cross Pan Screw 1 M4 x 6 SWRM 0.20
23 078-102-17 Switch Cover 1 sec 3.70
A0 076-107-16 Starting Capacitor 1 120MFD-125VAC (T) 18.60
31 071- Sleeve 1 Large/Small Poly 1.50
32 143-124-10 Cross Pan Screw 2 Md x 6 SWRM 0.20
33 145-002-17 Pin 1 5UsS304 c.70
34 142-207-15 Finger Spring 1 10.5 SK-% 1.00
35 0477-109-11 Centrifugal Switch 1 MS-3-2 27.40
36 143-124-190 Cross Pan Screw 2 M4 x 6 SWRM 0.20
37 143-076-29 Cross Pan Screw 2 M3 x 6 SWRM 0.20
38 121-249-14 Packing 1 LB-400 NBR 16.40(*
39 143-124-10Q Cross Pan Screw 2 M4 x 6 SWRM g.20
40 062-185-15 Bearing Cover 1 LB SECC 2.60
41 016-110-16 L. Wwire Prot. Bush 1 LB-400 NBR 1.50
42 143-124-10 Cross Pan Screw 1 M4 x & SWRM 0.20
43 143-019-11 Cross Pan Screw 2 M4 x 16 SWRM 0.19
44 142-124-20 Plain Washer 2 M4 SPC 0.20
45 053-157-10 Motor Protector 1 KAl142-BATL47 (H)11ov 22.30
46 071-174-19 Spacer 2 6 x 6 x 0.5t SPC 0.40
47 002- L. Wire Prot. Tube 1 LB-40¢ 0.90
44 143-093-19 Cross Pan Screw 4 M5 x 125 WRM 2.20
49 056-228-12 Stator 1 110V 239.80
50 071-173-18 Collar 1 32L SECC 3.40
51 142-192-16 Wave Washer 1 #6201 SK-5 1.90
52 052-100-15 Ball Bearing 1 6201ZzC3 5.30
53 055-247-14 Rotor and Shaft 1 122.50
54 147-016-10 Impeller Key 1 4 x 4 x 10 sSuUs 4.40
55 061-157-15 Bearing Collar 1 15.1x21x1.6¢ SEC 3.00
56 052-101-18 Ball Bearing 1 6202Z2C3 6.80
57 121-244-19 Packing 1 LB-400 NBR 13.30f*
S8 060-167-15 Bearing Housing 1 FC 49.60
S9 122-131-15 O-ring 1 G-100 NBR 2.10(*
60 025-290-19 Mechanical Seal 1 W-14HL Sic 51.190
61 030-116-16 0il Ring 1 LB Resin 2.70
62 020-644-17 Pump Casing 1 LB FC 56.890
63 140-040-12 Hex. Bolt 3 M& x 40 SU5304 0.70
64 121-246-11 Packing 1 10.3 x 1éx2t Poly 0.80}~
65 035-124-12 0il Plug 1 M10 x 15 SUs304 1.80
66 026-100-14 0il Seal 1 5C-15287 NBER 2.10
57 071-112-19 Shaft Sleeve 1 11x14,.8x11L SUS430 4.90
£8 040-100-18 Impeller Shim 1 11.2x17x0.3¢c SUS304 0.20
59 G21-F15-11 Impeller 1 60Hz FCD 38.50
70 047-108-20 Impeller Thread Cover 1 No.l (10.%) 5Us304 1.80
71 142-164-19 Spring Washer 1 M10 SUS304 .30
72 141-006-77 Hex. Nut 1 M10 545C .20
73 022-671-19 Suction Cover 1 LSP-4 FC 53.30
74 142-126-29 Plain Washer 3 Me SUS304 0.20
75 140-0635-14 Hex. Bolt 3 M6 x 20 5US304 0.40
16 180-314-14 Suction Hose 1 25 x le6QL 8.90

Page 1 of 2




Control Number ;

é) TSURUM' PUMP Model : 100AB2.45-60

EXPLODED VIEW PREV.IAB4A.02
Supersedes :
DREV-IAB4A-0]
Submersible Dewatering Pump 09-01-98

TSURUMI (AMERICA), INC,




PARTS PRICE LIST 100AB2.48-60 IAB4A
Control Number : PLPA-IABI4A-02 Supersedes : PLPA-TAB24A-01 (08/01/99)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERTAL PRICE (%) [NOTE

1 001-371-11 Cab-tyre Cable 1 AWGlE x 16 VCT 71.90
2 010-105-10 Cabhle Clip 1 SPC 1.%0
3 140-427-17 Hex. Bolt 2 M5x15L 5US304 0.50
4 141-026-15 Sguare Nut 1 M5 SPCC 0.20
5 011-100-18 Shackle 1 5-8 8s G.70
[ 0595-133-10 Chain 1 4 ss 1.5¢ -
7 010-126-17 Clip Rubber 1 NBR 2.20
8 140-052-17 Hex. Bolt 2  |M8x1&L 5US304 0.70
9 003~-154-12 Gland 2 SpPC 1.40
10 |004-123-15 Cable Bush 1 NBR 2.10
11 [051-169-19 Pump Head Cover 1 FC20 116.0Q0
12 J1140-055-10 Hex. Bolt 2  |M8x25L 5US304 0.80
13 (068-177-12 Handle 2 FC20 9.30
14 [141-029-18 Hex. Cap Nut 3 ME SUS304 1.60
15 }142-225-19 Seal Washer 3 Mb SPC+NBR 0.80(*
16 [121-194-13 Packing 1 220x3 NBR 4.204*
17 (144-158-16 Stud Bolt 3 M&xZ61L 5Us403 8.90
18 {141-030-12 Hex. Nut 2 IMB SUS304 1.80
19 [142-163-18 Spring Washer 2 M3 5US304 0.20
20 |065-162-15 Motor Head Prot. Cover 1 FC20 11.80
21 |141-028-33 Hex. Cap Nut 2 M5 (s) SWRM 0.20
22 |003-100-13 Gland 1 SUS304 4.90
23 |065-164-17 Cuter Cover 1 SUS304 102.60
24 |144-465-13 Stud Bolt 2  |M5x22L 5US304 1.50
25 |144-308-26 Stud Bolt 2 M8x25L 5US304 1.90
25 [051-133-14 Motor Head Cover 1 ADC 45.90
27 (141-028-17 Hex, Cap Nut 4 M5 SUS304 0.20
28 [142-125-138 Plain Washer 4 M5 5US304 0.20
29 |121-249-14 Packing 1 NER 16.40(*
30 (076-107-16 Starting Capacitor i 120MF~125VAC {T) 18.60
31 |143-124-1¢ Cross Pan Screw 1 M4xEL (SW) SWRM 0.20
32 [078-102-17 Switch Cover 1 SPC 3.70
33 |143-124-10 Cross Pan Screw 2 M4Ax6L (SW} SWRM c.20
34 |145-002-17 Pin 1 10 SUS304 0.70
35 1142-207-15 Finger Spring 1 10.5 SK-5 1.00
36 [077-109%-11 Centrifugal Switch 1 MS3-2 27.40
37 |[143-076-29 Cross Pan Screw 2 M3xEL (SW) SWRM 0.20
38 1143-124-190 Cross Pan Screw 2 Mdx8L (SW) SWRM 0.20
39 |062-185-15 Bearing Cover 1 SECC 2.60
40 |143-124-10 Cross Pan Screw 2 M4x6L (SW} SWRM .20
41 |142-192-16 Wave Washer i #6201 SK-5 1.990
42 |052-100-15 Ball Bearing 1 #520122C3 5.30
43 {016-110-1§ L.Wire Prot. Bush 1 LBE-400 NBR 1.50
44 1143-019-11 Cross Pan Screw 2 Mdx16L SWRM 0.10
45 |142-124-20 Plain Washexr 2 M4 SBC c.20
46 [053-157-10 Motor Protector 1 KAl42-BATL47 {HYl1i0v 22,390
47 |071-174-19 Spacer 2 6x6x0.5¢t SPC 0.490
48 |143-093-19 Cross Pan Screw 4 MS5x125L SWRM 2.20
49 [143-124-10 Cross Pan Screw 1 M4ex6EL SWRM 0.20
50 |056-641-15 Motor Stator 1 w/ frame 110v 239.80
51 1071-173-18 Spacer 1 32L SECC 3.40
52 |121-244-19 Packing 1 NBR 13.304*
53 |055-247-14 Rotor and Shaft 1 122.50
54 |147-016-10 Impeller Key i 4x4x10L 5US403 4£.40
55 }061-157-15 Bearing Cellar 1 15.1x21x1.6t SPC 3.00
56 |052-101-16 Ball Bearing 1 #620222C3 6.80
57 060-167-15 Bearing Housing 1 FC20 49.60
58 J122-131-15 O-Ring 1 G-100 (3.1) NER 2.10}~
59 [025-2%0-19 Mechanical Seal 1 W-14HIL SIC 51.10
60 (030-116-16 0il Ring 1 LB-type Regin 2.79
61 |029-201-15 0il Casing 1 FC20 54.80
62 |144-179-13 Stud Bolt 3 M&EXEEL SuUS304 4.40
63 1121-248-13 Packing 1 B.2x13.5x2t Poly.Sheet 0.50f*
64 [035-112-17 0il Plug 1 {M8x12L SUS304 1.50
65 |[026-100-14 0il seal 1 sC-15287 NBR 2,19
66 |071-112-19 shaft Sleeve 1 11x14.8x11L 5US430 4,90
67 |040-100-18 Impeller Shim 1 11.2x17%0, 3¢ 5US304 0.20
58 |021-528-11 Impeller 1 Procpeller (60HZ) rC20 32.7¢
69 |142-164-19 Spring Washer 1 M0 sUS5304 0.3¢0
70 141-006-77 Hex. Nut 1 M10 545C 0.20

Page 1 of 2




PARTS PRICE LIST

100AB2.4S-60

XAB4A

Control Number : PLPA-IAB24A-02 Supersedes PLPA-TIABRR4A-01 (0B/01/383)
ITEM PARTS NO, DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) |NOTE

71 |047-109-18 Impeller Prot. Cover 1 No.1ll NBR 3.60

72 |121-194-13 Packing 1 220x3t NER 4.20|*

73 {020-575-16 Pump Casing 1 FC20 88.80

74 [142-126-19 Plain Washer 3 M6 SUS304 0.20

75 |141-004-17 Hex. Nut 3 M6 SUS304 0.20

76 (023-294-17 Strainer 1 SPC 42.90

77 |049-150-10 Bottom Plate 1 SPC 37.60

78 [142-127-10 Plain Washer 3 M8 505304 0.20

79 |140-062-10 Hex. Bolt 3 MBx60L sSuUs304 1,80

80 J032-267-19 Hose Coupling 1 AB-4 4" NPT 58 95.00

173-128-17 Packing C-Ring Set 1 {*) 30.20

* Pricing in U.S. currency and subject to change without noticae.

*+ Items with * come in Packing O-Ring Sat.

Page 2 of 2



% 78 % I =

125AB2.75-51/61 (125AB2.75-50/60)
Ml

\'\.

[ no]




MODEL Nt 125AB2.75-51/61 (125AB2.75-50/60)

No

PARTS NO.
1 801-01110018-8
2 801-09513310-9
3 801-01012617-9
4 801-14001837-9
S 801-01010510-9
6 801-14102615-9
7 801-14042717-9
8 801-00310013-9
9 801-00200110-8
10 801-14005510-9
11 801-06817712-9
12 801-05117215-9
13 801-14102518-¢
14 801-14222519-9
15 801-12119443-9
16 801-14103012-9
17 801.14216318-9
18 B01-06516215-9
18 801-14102833-9
20
20 801-00119812-9
21 801-14430826-3
22 801-14446813-9
23 801-14102817-2
24 B01-14212518-§
25 801-05113314-9
26 801-12124914-9
27 801-14308534-9
28 801-14311417-9
29 B01-07117419-9
30
30 801-05327212-9
30 301-05326714-9
30 801-05326714-9
31 801-14312410-8
32 801-06218515-9
33 801-01611016-9
34 801-14311912-9
335
36 801-14219216-9
37 B01-05210015-8
38 B01-07120611-9
39 801-05567414-9

DESCRIPTION aTY
Shackle

Chain

Cabie Clip Rubber

Hex.Bait

Cable Clip

Square Nut

Hex Bolt {wiPlain Washer)

Sland

Cable Protection Tube

Hex, Bolt

Handle

Pump Head Cover

Hex.Cap Nut

Seal Washer

Packing

Hex.Cap Nut

Spring Washer

Mator Head Protect. Cover

Hex_Cap MNut

Cabtyre Cable Set

Cabtyre Cabie Set (5m J220V-60HZ(TWN)
Stud Bott

Stud Bolt

Rex.Cap Nut

Plain Washer

Motor Head Cover

Packing

Pan Screw (w/Spring Washer)

Truss Screw

Spacer

Mctor Protector

Motor Protector 220V-60HZ

Motor Protector 380/400/415V-50HZ
Motor Protector 400/440V-60HZ

Pan Screw {(w/Spring Washer/Plair Washer)
Bearing Fixing Piate

Lead Wire Protection Bush

Pan Screw

Stator 1set
Wave Washer

Bearing

Collar

Rotor 1set

SPECIFICATION
58
g4(4-Link}
HS2
M5x15

SB

M5

2 M5x15

1

1

2 MBx25

2 AB-4(SUS)
p

3 M6

w6
d220x3t
Me

Me

AB4

M5

- = 2

3
1
2
2
1
2

1 VCT4Cx1.25mm2
2 Mex25

Z M5x22

4 M5

4 M5

1

1 LB-400(E}

1 Maxe

2 M4x16

2 d6x61x0.5t

1 KA311-DAXL7S
1 KA311-DAXLES
1 KA311-DAX1 63
2 M4ax6

1LB

1 LB-400{F)

4 M5x127

1 #6201

1620122C3

129
wiBearing

MATERIALS

S8

85

NER
SWRM
SPC
s20C
SUS304
SUS304
NR
5US304
FC

FC
SUS304
SPC+NBR
NBR
SUS304
8US304
FC
SWRM

ABT
SUs304
SUS304
SUS304
5US304
ADC
NBR
BSBM
SWRM
SPC

{7

m

m
SWRM
SECC
NBR
SWRM

SK-5

SECC

WEIGHT{kg)

0.01
0.028
0.002

0.1
0.001
0.001

.01
0.015
4.014

05
4
0.001

a.01
0.001
0.001

0.001

1
0.007
0.001
0.002
0.001

.77
0.05
0.001
0.001
0.001

0.c15

0.021
0.001
0.018

0.001
0.04

112
220
340
24
280
24
a4
740
660
136
1520
20400
280
220
680
3ao
32
1920
38

8240
320
240
220

32
8820
2100

48

24

56

17260
11700
11700

460
220
360

320
940
520
25200



40 801-14701610-9
41 B01-05215212-9
42 B01-12124419-9
43 801-06115715-9
44 801-06037215-9
45 801-02529019-3
48 801-03011616-9
47 801-122131159
48 801-02920115-9
49 801-14417913-9
50 801-12124813-9
51 801-03511217-9
52 801-07111219-9
53 801-02610014-8
54 801-04010018-9
53 801-02193016-¢
55 a01-02100014-9
56 801-14216419-3
57 801-14100677-9
58 801-04710918-9
59 801-06516417-3
60 801-14415816-9
61 801-121158413-8
62 801-02057516-9
63 801-14212615-9
64 801-14100417-9
65 801023294179
66 801-04915010-5
67 801-14212710-9
€8 801-14006210-9

801-173128179
14 801-14222519-9
15 801-12119413-9
26 801-12124514-9
42 801-12124419-3
47 801-12213115-9
50 801-12124813-9
61 8071-12119413-9

801-18300618-9

Impeller Key
Bearing

Packing

Bearing Collar

Bearing Housing

Mechanical Seal

Oil Ring

O-Ring

Oil Casing

Stud Boit

Packing

il Plug

Shaft Sleeve

Qil Seal

Impeller Shim

Impeller (50Hz}

tmpeller (60Hz)

Spring Washer

Hex.Nut

Impeller Thread Protection Cap
Quter Cover .

Stud Boit

Packing

Pump Casing

Plain Washer

Hex.Mut

Strainer

Bottem Plate

Plain Washer

Hex.Bolt

<Packing O-Ring Set>

Packing 0-Ring Set 1set
Seal Washer (Pump Head Cover Bolt)
Packing (Pump Head Cover/Qut.Cover}
Packing (Motar Head Cover/M.Frame)
Packing (M.Frame/Brg.Housing)
0-Ring (Brg.Housing/O.Casing)
Packing (Oil Plug)

Packing (Out.Caver/P.Casing)
Lubricant

<impeiler Puller>

impeller Puller

dxdx 101
83022Z2C3
LB-400(E)
d15.1xd21x1.6t

W-14HL

LB

G-100

AB-4/8
MExE6(17/18)
d8.2xd13.5x2t
M8x12
d11xd*4 8x11i
SC-15287
d11.2xd17x0.3t
S0Hz

60Hz

Mi0

M10

No.11

AB-4/8

3 MBx261(13/20)

1
1
3
3
1
1
3
3

3

1
1
1
1
1
1

d220x3t
AB-4/8(SUS)
M6

M6

AB-4

AB-4

M3

MBxE80

"

W-6

d220x3t

LB-400(E)

LB-400{E)

G-100

d8.2xd13.5x2t
d220x3t

Turbine Qil#32 160m(

A Type No.1 1/2"

Sus

NBR
SPC

FC
SiC+CCEN
Rasin
NBR
FC
SUS304
PE
SUS304
SUS430
NBR
5US304
FC

FC
SUS304
845C
NBR
5US304
SUS403
NBR

FC
SUS304
SUS304
SPC
5PC
SUS304
SUS304

SPC+NBR
NBR

NBR

NBR

NBR

PE

NBR

0.001
0.09
o.;m

15
0.04
0.014
0.001
08
0.02
0.001

0.01
0.001
Q.001
0.445

0.00%
c.01
0.025
15
0.14
Q.01

0.601
0.001

0.85
0.001
0.027

0.085

0.01
0.05
0.01
0.001
0.001
0.01

0.265

720
1420
1660

520

28800
7600
440
280
10520
720
72

220

740

320

32
6040
6040

56

32

580

16640
1440
880
14400

32

32
8960
5600

300

4800
220
680

2100

1660
280

72
580

3660



	HS2.4S-61 Exploded View
	HS2.4S-61 Parts List

	HS2.4S-60 Exploded View
	HS2.4S-60 Parts List

	LB-480-61 Exploded View
	LB-480-61 Parts List

	LB-480A-61 Exploded View
	LB-480A -61 Parts List (Part1)
	LB-480A-61 Parts List(Part2)

	LB2-400(New) Exploded View
	LB2-400(New) Parts List

	LB2-400(A) Exploded View
	LB2-400(A) Parts List 

	LB2-750 Exploded View
	LB2-750 Parts List(Part1)
	LB2-750 Parts List(Part2)

	LB3-750 Exploded View
	LB3-750 Parts List(Part1)
	LB3-750 Parts List(Part2)

	NK2-15 Exploded View
	NK2-15 Parts List(Part1)
	NK2-15 Parts List(Part2)

	NK2-22 Exploded View
	NK2-22 Parts List (Part1)
	NK2-22 Parts List (Part2)

	LSR2.4S-60 Exploded View
	LSR2.4S-60 Parts List

	LSC-4 Exploded View
	LSC-4 Parts List

	LSP-4 Exploded View
	LSP-4 Parts List(Part1)
	LSP-4 Parts List(Part2)

	100AB2.4S-60 Exploded View
	100AB2.4S-60 Parts List(Part1)
	100AB2.4S-60 Parts List(Part2)

	125AB2.75-60 Exploded View
	125AB2.75-60 Parts List (Part1)
	125AB2.75-60 Parts List(Part2)


